
International Journal of Innovative Research in Science 

 Engineering and Technology (IJIRSET) 

(A Monthly, Peer Reviewed, Refereed, Scholarly Indexed, Open Access Journal) 

 

         Impact Factor: 8.699 Volume 14, Issue 6, June 2025 

 

 



 

|www.ijirset.com |A Monthly, Peer Reviewed & Refereed Journal| e-ISSN: 2319-8753| p-ISSN: 2347-6710| 

                                      Volume 14, Issue 6, June 2025 

                               |DOI: 10.15680/IJIRSET.2025.1406167|  

IJIRSET©2025                                       |     An ISO 9001:2008 Certified Journal   |                                       16172 

Treatment of Domestic Wastewater by using 

Natural Coagulants 
 

Gayatri A. Bahire*, Tejaswini D Kadam** 

Assistant professor, Department of Civil Engineering, PRMCEAM, Badnera, India 

Assistant professor, Department of Civil Engineering, PRMCEAM, Badnera, India 

 

ABSTRACT:  Water is very important for life, but it is becoming harder to get because of growing cities, more people, 

and pollution. With the rise in domestic wastewater and lack of proper treatment facilities, there is need for the 

sustainable and eco-friendly treatment methods. A Conventional chemical coagulants in wastewater treatment are much 

costly and produce toxic substances and harmful for environment. So the natural coagulants offer sustainable, 

biodegradable, and cost effective alternative especially where resources are limited. Based on findings domestic grey 

wastewater containing dishwashing waste and food residues was collected from household . Their initial parameters 

COD, BOD, Turbidity, Temperature were carried out. The natural coagulants were prepared by shade dried for 4 to 5 

days to remove moisture, then grinded in mixer grinder, and sieved with mesh size 212μm to gain required particle 
size, and then after, jar tests were conducted with selected dosages of 5, 10, 15, 20, and 25g/L. Parameters such as 

turbidity, pH, COD, BOD, and DO were measured after using coagulants. The result showed that among other two 

coagulants, activated charcoal showed the best performance, reducing turbidity by 72.34%, COD by 50.55%, and BOD 

by 54.45%, along with improving the DO levels. Pomegranate peel was found to be most effective for correcting pH. 

The study concludes that natural coagulants are a low-cost, and ecofriendly solution for wastewater treatment, 

especially in rural and resource-limited areas, and they have strong potential for use in small-scale water purification 

systems.     

 
KEYWORDS: Cognitive Radio, Spectrum Sensing, Efficient Communication, System Security. 

 

I. INTRODUCTION 

      

Water is an essential element for all life on Earth, playing an important role in maintaining ecosystems, supporting 

human health, and enabling economic development. Water is also essential for drinking, agriculture, sanitation, and 

industrial activities. Every living organism, from the simplest microorganism to complex human societies, relies on 

water to function. Water conservation is critical to sustaining life on Earth, as freshwater is a limited and precious 

resource While water covers about 70% of the Earth's surface, only a small fraction is fresh and readily available for 

human consumption, agriculture, and industrial purposes. Domestic wastewater, also known   as sewage or household 

wastewater, originates from everyday activities in households. It consists of two main fluxes: one is grey water which 

comes from wash basins, laundry washing, dishwashing, showers, baths etc., and second one is black water which 

comes from toilets flushing and urinals. The composition of grey water includes detergents, soap residues, oils and 

greases, hairs and skin particles whereas Blackwater includes urine, pathogens and bacteria, nutrients (nitrogen 

phosphorus), toilet paper and solids. Domestic wastewater carries a variety of contaminants, including pathogens, 

organic matter, nutrients like phosphate and nitrogen, and home chemicals, even though its concentrations of pollutants 

are usually lower than those of industrial wastewater. If these pollutants are not well handled, even minute 

concentrations can have a big, long-lasting effect on the ecosystem. With rapid expansion of cities and domestic water 

supply, quantity of grey wastewater is increasing in the same proportion.  

 

The per capita wastewater generation by the class-I cities and class-II towns, representing 72% of urban population in 

India, has been estimated to around 98 LPCD while that from the National Capital Territory Delhi alone (discharging 

3,663 MLD of wastewaters, 61% of which is treated) is over 220 LPCD. As per CPCB estimates, the total wastewater 

generation from Class I cities and Class II towns in the country is around 35,558 and 2,696 MLD respectively. While, 

the installed sewage treatment capacity is just 11,553 and 233 MLD, respectively thus, overall analysis of water 

resources indicates that in coming years, there will be a twin edged problem to deal with reduced fresh water 

availability and increased wastewater generation due to increased population and industrialization. In India, there are 

http://www.ijirset.com/


 

|www.ijirset.com |A Monthly, Peer Reviewed & Refereed Journal| e-ISSN: 2319-8753| p-ISSN: 2347-6710| 

                                      Volume 14, Issue 6, June 2025 

                               |DOI: 10.15680/IJIRSET.2025.1406167|  

IJIRSET©2025                                       |     An ISO 9001:2008 Certified Journal   |                                       16173 

234-Sewage Water Treatment plants (STPs). In class-I cities, oxidation pond or Activated sludge process is the most 

commonly employed technology, covering 59.5% of total installed capacity Series of Waste Stabilization Ponds 

technology is also employed in 28% of the plants, though its combined capacity is only 5.6% .Therefore, it becomes 

crucial to promote decentralized and natural wastewater treatment solutions, especially in semi-urban and rural areas. 

Integrating eco-friendly and cost-effective methods like natural coagulants can bridge the treatment gap. Strengthening 

policies and increasing investments in wastewater management infrastructure will be essential to ensure sustainable 

water resources for the future. 

 

II. MATERIAL AND METHODS  

 

2.1 Working Principle of Coagulation and Flocculation 

      Coagulation in water treatment involves the addition of a coagulant, usually a chemical like aluminium sulphate 

(alum) or ferric chloride, to water containing suspended particles, colloids, and impurities. These particles typically 

have negative surface charges, causing them to repel each other and remain dispersed in the water. When the coagulant 

is added, it dissociates into positively charged ions, which neutralize the negative charges on the particles, destabilizing 

them. As a result, the particles lose their repulsive forces and start to come together, forming small aggregates known 

as micro-flocs. These micro-flocs are the first step in the coagulation process, and while they may not be large enough 

to settle out on their own, they are now prepared for further aggregation during the subsequent flocculation process. 

Coagulation is crucial for improving water clarity, reducing turbidity, and making it easier to remove contaminants 

through sedimentation or filtration. Flocculation is the process that works after coagulation in water treatment and plays 

a key role in the removal of suspended particles and contaminants from water. After coagulation has neutralized the 

charges on the particles, flocculation promotes the formation of larger particles known as flocs, through gentle stirring 

or mixing. During flocculation, chemicals known as flocculants often polymers such as polyacrylamides may be added 

to enhance the process. These flocculants help by either neutralizing remaining charges or acting as "bridging agents" 

that connect small particles and micro-flocs together and bind into larger, more stable aggregates. These larger flocs are 

denser and can be more easily separated from the water through sedimentation, where they settle to the bottom, or 

through filtration, where they are physically removed.   

  

 
 

Figure 2.1  Coagulation and Flocculation Process 

 

2.2 Types of Coagulants  

i Artificial coagulants: These are chemically manufactured substances used in water and wastewater treatment to 

enhance the removal of suspended particles and contaminants.  

ii Natural coagulants: Natural coagulants are substances derived from natural sources, such as plants, animals, or 

minerals, used to promote coagulation in water treatment processes.  

http://www.ijirset.com/


 

|www.ijirset.com |A Monthly, Peer Reviewed & Refereed Journal| e-ISSN: 2319-8753| p-ISSN: 2347-6710| 

                                      Volume 14, Issue 6, June 2025 

                               |DOI: 10.15680/IJIRSET.2025.1406167|  

IJIRSET©2025                                       |     An ISO 9001:2008 Certified Journal   |                                       16174 

ii Natural coagulants: Natural coagulants are substances derived from natural sources, such as plants, animals, or 

minerals, used to promote coagulation in water treatment processes.  

 

2.2.1 Types of Natural Coagulants 

i.Animal Based Coagulants:  

Animal-based coagulants are substances derived from animal by-products or components that are used to aid in the 

coagulation process for water or wastewater treatment. These coagulants typically contain proteins and enzymes that 

can neutralize the charges on suspended particles in water.  

ii. Plant Based Coagulants:  

Plant-based coagulants are natural substances derived from various plants that are used in the coagulation process to 

purify water by removing suspended particles, organic matter, and other impurities. Unlike chemical coagulants like 

alum or ferric chloride, plant-based coagulants are biodegradable, environmentally friendly, and non-toxic. These 

coagulants are extracted from different parts of plants, including seeds, peels, and leaves, and contain bioactive 

compounds like proteins, polysaccharides, tannins, and phenolic substances that aid in the coagulation and flocculation 

process. 

 

2.3 Preparation of Pomegranate & Banana coagulant:  

Before converting the raw materials into powder      form, the collected peels were washed several times   with tap 

water and followed by distilled water to remove dust, dirt, sugars, oils, and any residual food particles that may present 

on the surface. This step is crucial to avoid growth of unwanted microbes during drying, bad odour, inaccurate test 

results due to the presence of external organic matter, and contamination that can interfere with the natural properties of 

coagulants and reduce its effectiveness. The washed material then cut into small pieces and then the peels were 

subjected to a two-stage drying process. In the first stage, they were shade-dried for 4 to 5 days at room temperature to 

gradually reduce the moisture content and make sure that the existing bioactive compounds present in the material 

should not affect and reduce. Direc t exposure to sunlight can degrade the active compounds in the coagulant, reducing 

its effectiveness. Sun-drying involves high temperatures and UV rays, which can affect the chemical properties of the 

coagulant. In the second stage, the partially dried peels were placed in a hot air oven at 60°C for 6 to 8 hours to ensure 

complete moisture removal This step is crucial to enhance the shelf life of the coagulant and prevent microbial 

contamination during storage.  

 

Once the drying process was complete and the peels became crisp and brittle, they were grounded into a fine powder 

using a mixer grinder. The ground material was then passed through a sieve with a mesh size of 212 microns (μm) to 